LF 2V80F (X1) =

E-1 Hh3hF8 2 B CRANKCASE ASSY

27— “

s

27— _—
g o »
Id PartNo PartName Description Quantity Price
E01-01 11115-A1310-0001 R S Drain plug 2
E01-02 11116-A0710-0001 TG WA ZE 2 ] Wahser, drain plug 2
E01-03 11120-A1310-0001 43 38 X 58 X 8 0il seal, crankshaft38X58X8 1
E01-04 11110-A3110-0001 A 2H A Crankcase 1
E01-05 _ [12217-A1310-0002 TR SRR A Gasket, labyrinth gland 2
E01-06 12250-A2412-0001 HE SR Labyrinth cover assembly 1
E01-07 12213-A1310-0002 EE & Gland, labyrinth 1
E01-08 T411-0001 L ES Washer8 3
E01-09  [26112-A0710-0001 R R FT B Split pin 2
E01-10 11130-A1010-0001 VIR I8 X 14X 4 0il seal, regulating sway bar 1
E01-11 26111-A1310-0001 AT Regulating sway bar 1
E01-12 T912-0001 AR $8 X 10X 12 Roller bearing 2
E01-13 11214-A1310-0001 s % gE Plug, oil passage 1
E01-14 T910-0042 H7K6003-7S Bearing 6003-ZS 1
E01-15 11119-A1310-0002 O ¢ 13X2. 5 O-ring 1
E01-16 GB/T6177. 1 BZEEM10 Nut M10 1
E01-17  |GB/T3452. 1 0y 4 E|13X1. 4 O-ring 1
E01-18  [27400-A1310-0001 HLith s 0il sensor 1
E01-19 T152-0054 JZHEM6 X 16 Bolt M6X16 4
E01-20 19120-A3110-0001 TSR T Slide plate, crankcase | 1
E01-21 19130-A3110-0001 TSR 1T Slide plate, crankcasell 1
E01-22 T151-0002 IEEM6 X 12 Bolt M6X12 4
E01-23  [19140-A1310-0001 PG Nipple, exhaust 1
E01-24 24100-A1310-0001 FAEEh BALE R Motor, starting 1
E01-25 24143-A1310-0001 HEB A LERAS & 10X 12 Dowel pin, Motor, starting 2
E01-27 24144-A1310-0001 A S EEM8 X 110 Bolt M8X110 2
£01-28  [19213-A1310-0001 ALK JE UK IR Stud 2
E01-29 19143-A1310-0001 RRE Pipe, exhaust 1
E01-30 19144-A1310-0002 RS R Clamp , exhaust pipe 1
E01-31 19144-A1310-0003 JEREE R D18X12 Clamp, exhaust pipe ®18X12 2
E01-32 24145-A1310-0001 JEZAR Pressure line board 1
E01-33 T152-0030 BEAEM6 X 30 Bolt M6X30 2




E-2 g = A CRANKCASE COVER ASSY

Id PartNo PartName Description Quantity Price
E02-01 11110-A3110-0001 it 4 4R 2 Crankcase cover 1
E02-02 12118-A1710-0001 TZFEMS X 50 Bolt M8X50 9
E02-03 11120-A1310-0001 iy 38 X 58 X 8 0il seal, crankshaft 1
E02-04 15200-A1310-0001 LI 2 A 0il filter Assy 1
E02-05 T152-0034 BEAEM6 X 25 Bolt M6X25 3
E02-06 15114-A1310-0001 pINEERY I Rotor, outer, oil pump 1
E02-07 GB/T70. 1 TZETM6 X 16 Screw M6X16 2
E02-08 15100-A1310-0001 HLIh AR 0il pump Assy 1
E02-09 15118-A1310-0001 i B Spring 1
E02-10 T962-0001 ERS ¢9.5 Ball S$9.5 1
E02-11 11114-A1310-0001 kR Yal Gasket, crankcase 1
E02-12 11113-A0710-0001 sEALAY Set pin 2
E02-13 T152-0054 TZFEM6 X 16 Bolt M6X16 3
E02-14 15250-A1310-0002 LI P 4L & Gauze set 1
E02-15 25112-A1310-0001 T Sliding sleeve 1
E02-16 25118-A0810-0001 P B e Washer, driven gear 1
E02-17 25100-A1310-0001 A BN Ve A Driven gear, regulator assy 1
E02-18 15510-A1310-0003 AL AL Dipstick with seal 1
E02-19 15248-A1310-0002 OB ¢ 13X 2 O-ring $13X2 2
E02-20 15211-A2410-0001 LIPS 2 A 0il filter base 1
E02-21 19630-A2410-0003 B UL condensator_assy 1
£E02-22 28252-A2412-0001 gt anchor ear 4
E02-23 19631-A2410-0005 AR (—) 0il tube of condensator (1) 1
E02-24 19632-A2410-0004 AR (2) 0il tube of condensator (2) 1
E02-25 19630-A3110-000 LA BE AL A condensator 1
E02-26 15212-A1310-0001 Bk connector 1
E02-27 15126-A2410-0001 LIREE SN connector 2
E-3 SEIk SEkHESM! CYLINDER HEAD&CYLINDER HEAD COVER ASSY 1

&=

@

Q‘.r 14

@=-
Id PartNo PartName Description Quantity Price
E03-01 12132-A3110-0001 ARk T Cylinder head cover Assy | 1
E03-02 12212-A1310-0003 LSk w5 B P Gasket, cylinder head cover 1
£03-03  [12118-A0810-0001 AT Sk AR Bolt 4
£03-04  [19114-A3110-000 SR Deflector 1
E03-05  [19120-A3110-0001 RSN T Lead wind cover | 1
E03-06  [12120-A3110-0001 AT Sk B Gasket, cylinder head 1
E03-07  [12117-A1310-0001 AT ERAE ¢ 12X 16 Set pin 2
£03-08  [12131-A2412-0001 FUTSKAE | Cylinder head Assy | 1
£03-09  [27100-A0710-0001 KALIEF6TC Spark plug F6TC 1
E03-10  [18214-A1310-0001 HEA XK g Stud 2
E03-11  [14420-A0810-0001 P S Seal 1
E03-12  [T151-0002 IEEEMO X 12 Bolt M6X12 5
E03-13 24146-A1310-0001 I8 Suspension bracket 1
E03-14  |GB/T5789 IEEEM6 X 20 Bolt M6X20 4
E03-15 27500-A1310-0001 ) Sl aE one-way Conduction device 1
E03-16 T314-0001 IEEEM6 Nut M6 2
E03-17 _ [T151-0005 IEEEMB X 16 Bolt M8X16 1




E-4 SEk SELZBMI

CYLINDER HEAD&CYLINDER HEAD COVER ASSY 1

Id PartNo PartName Description Quantity Price
E04-01 12142-A1310-0002 AL i 1T Cylinder head cover Assyll 1
E04-02 12212-A1310-0003 AL S i 3 4 Gasket, cylinder head cover 1
E04-03 12118-A0810-0001 ST Bolt 4
E04-04 19115-A3110-0001 SHE TT Deflector 1
E04-05 19130-A3110-0001 NS TT Lead wind coverll 1
E04-06 12120-A3110-0001 AL B Gasket, cylinder head 1
E04-07  [12117-A1310-0001 LK EAEE ¢ 12X 16 Set pin 2
E04-08 12141-A2412-0001 SECKAAETT Cylinder head Assyll 1
E04-09  [27100-A0710-0001 KAEZEFETC Spark plug F6TC 1
E04-10 18214-A1310-0001 mEpISN: Yid Stud 2
E04-11 14420-A0810-0001 Rl G Seal 1
E04-12 T151-0002 JEAEM6 X 12 Bolt M6X12 5
E04-13 15610-A0810-0003 HLith 2E 0il plug 1
E04-14 15612-A1310-0001 L7t 2E 25 5 18] Seal 1
E04-15 24146-A1310-0001 ST Suspension bracket 1
E04-16 T151-0032 JEFEM6 X 20 Bolt M6X20 4
E04-17 T151-0005 IZFEM8 X 16 Bolt M8X16 1
E-5 ghif EZEEH 2R CRANKSHAFT,PISTON,CONNECTING
é . A
O I \O
Og o .
. \”\ “y.
Id PartNo PartName Description Quantity Price
E05-01 13411-A2410-0001 TEER T Piston ring 1 2
E05-02 13412-A2410-0001 b Sz Piston ring II 2
E05-03 13422-A2410-0001 JIUEZN Side rail 4
E05-04 13421-A2410-0001 i Expander 2
E05-05 13420-A2410-0001 IR A Scraper ring set 2
E05-06 13313-A3110-0001 i FEA P Piston pin circlip 4
E05-07 13311-A3110-0001 T Piston 2
E05-08 13312-A3110-0001 TE I Piston pin 2
E05-09 13121-A2412-0001 EFF Connecting rod 2
E05-10 13122-A2412-0001 ENF S Connecting rod cover 2
E05-11 _ [13123-A2412-0001 ZEFT IS Bolt 4
E05-12 13112-A0710-0001 K 4X5.5X18 Wood ruff key 4X5.5X18 1
E05-13 13111-A2412-0004 4 Crankshaft 1
E05-14 13400-A3110-0001 TR Piston ring set 2
E05-15 13120-A3110-0001 EAA Connecting rod assy 2
E05-16 13110-A2412-0002 4l & Crankshaft assy 1
E05-17 13115-A1310-0001 R Adjusting washer 1




E-6 M HEAE LS COMBINATION OF CAM SHAFT&VALVE ROCKER

Id PartNo PartName Description Quantity Price
E06-01  [14314-A0710-0001 A IRV A T R R Lock nut 4
E06-02  [14312-A0710-0001 TR AR Sleeve 4
£06-03  [14311-A0810-0001 AR Valve rocker 4
E06-04 14313-A0710-0001 AT IE BRI B Adjusting bolt for valve gap 4
E06-05  [14220-A0810-0002 HEAF AR Pusher guide 2
E06-06  [14210-A1310-0001 HEAFALLE Pusher 4
E06-07 T151-0032 BEAEM6 X 20 Bolt M6X20 2
E06-08 14500-A1310-0002 TRERRAL Rocker arm Assy, lower 1
E06-09  [14100-A3110-0001 Ei i B ey Camshaft assy 1
E06-10  [14411-A1010-0003 AT Intake valve 2
E06-11  [14412-A1010-0003 HA Exhaust valve 2
E06-12 14417-A0810-0001 ARE: S N Spring retainer, exhaust valve 2
E06-13 14414-A1010-0001 SR Valve spring 4
E06-14 14413-A1010-0001 ST FREERE () Spring seat, exhaust valve 4
£06-15  [14420-A0810-0001 P S 0il shield assembly 2
E06-16 14416-A0810-0001 HE U ThE Cap 2
E06-17  [14310-A0810-0001 AEE RS Valve rocker assy 2
E06-18  [14114-A1310-0001 S R Adjusting washer 1
E06-19 11113-A0810-0001 SENAS d8X 12 Set pin $8X12 1
E06-20  [14418-A1010-0001 AR Valve collet 8
E-7 {WHBMER #SE LS K CARBURETOR ASSY &INLET PIPE ASSY
Id PartNo PartName Description Quantity Price
E07-01  [17211-A2412-0001 WA Inlet pipe 1
E07-02 17219-A2412-0001 RO Inlet gasket 2
E07-03 16113-A2412-0001 Lah g Carburetor gasket 2
E07-04 16120-A2412-0001 ALah S AL Connecting block 1
E07-05 17230-A2412-0001 Rt are > & e Bracket, air cleaner 1
E07-06 T151-0075 AT AU FEME X 120 Bolt M6X120 4
E07-07 17212-A2412-0001 RS gasket, inlet pipe 1
E07-08 1230-0004 JEFEMS X 45 Bolt M8X45 4
E07-09 16711-A1310-0001 VR ZE SRR Gasoline pump plate 1
E07-10 16715-A2412-0001 VUl R E Outlet pipe, fuel pump 1
EO7-11 16622-A0710-0005 A T Clamp, pipe | 3
EQ7-12 16622-A1310-0002 Mk T Clamp, pipe | 3
E07-13 16660-A1713-0001 SRt pE R AL Fuel filter assembly 1
E07-14 16716-A1310-0001 VRIME SRR Inlet pipe, fuel pump 1
E07-15 16714-A1310-0001 PRSI E iR N Vacuum pipe, fuel pump 1
E07-16 16713-A1310-0001 VMRS Washer, fuel pump 2
E07-17 T151-0002 BEFE M6X 12 Screw M6X12 2
E07-18  [16712-A1310-0001 VR ZERE (—) Washer I 2
E07-19 16100-A3110-0003 AXIH A SRR Fuel pump Assy 1
E07-20 16717-A1310-0001 VR ZEE () Washer II 1
E07-21 1152-0054 124 M6X 16 Bolt M6X16 1
E07-22 16621-A1310-0001 HHE (—) flowline (1) 1
E07-23 16700-A1310-0001 VIR SR gasoline pump assembly 1
E07-24  |17226-A2412-0001 BERERSR Intake pipe joint 1




E-8 ZRJEESRE MK AIR CLEANER ASSY

Id PartNo Description Quantity Price
E08-1 17100-A3110-0001 Air cleaner housing 1
E08-2 17111-A3110-0001 3 A Clamp, air cleaner 2
E08-3 17115-A3110-0001 A XL A Air filter cover plate 1
E08-4 1152-0034 IEHEM6 X 25 Bolt M6x25 2
E08-5 17124-A1310-0001 O Filter element 1
E08-6 17112-A3110-0001 IR Air cleaner cover 1
E08-7 17117-A1310-0001 TIEARIE R Bolt, air cleaner 2
E-9 ;HARHMH MUFFLER
Id PartNo PartName Description Quantity Price
E09-1 18000-A1310-0001 H 75 A ik Muffler assy 1
E09-2 T310-0001 JZREMS Nut M8 4
E09-3 T441-0001 JREE I8 spring washer 4
E09-4 18215-A1310-0001 HEA A Exhaust pipe gasket 2
E09-5 T151-0005 IZFEM8 X 16 Screw M8x16 2
E-10 R#EFHIFZ 4% REGULATING CONTROL SYSTEM
Id PartNo PartName Description Quantity Price
E10-01 26200-A1310-0001 VA SR Regulating board 1
E10-02 26115-A2412-0001 PR Pulling rod 1
E10-03 26117-A2412-0001 S Back spring 1
E10-04 26119-A2412-0001 BE AT THEATF T Choke link [ 1
E10-05 26121-A1310-0001 BELA THiAT TT Choke link II 1
E10-06  [26116-A1310-0001 R A T A Lock bolt 1
E10-07 26114-A1310-0001 VR Regulating arm 1
E10-08 T314-0001 BZREM6 Nut M6 1
E10-09  [T151-0005 IZFEM8 X 16 Bolt M8x16 2
E10-10  |26215-A2412-0001 W Regulating spring 1
E10-11 26118-A1310-0001 rfeiH o Fine regulating spring 1
E10-12 26260-A3110-0001 ERILEKi Handle bracket 1
E10-13 26112-A0710-0001 YA H AT Bl R Clamp, regulating sway bar 1
E10-14 16114-A1310-0001 BRI Switch, choke 1
E10-15 26123-A1310-0001 BE T T8 1T Clamp, Choke link I 1
E10-16 26122-A1310-0001 BE T T HAT 8% T Clamp, Choke link [ 1
E10-17 26124-A1310-0001 YAE AT Bl R Clamp, pulling rod 1




E-11 k% %% FLYWHEEL

SN

Id PartNo PartName Description Quantity Price
E11-01 _ [23300-A1310-0003 KR UL Flywheel 1
E11-02  [23319-A1310-0001 “REC IR AL Washer, flywheel 1
E11-03  [23317-A1310-0001 _REBIEREM20 X 2 Nut M20x2 1
E11-04  [19111-A3110-0001 RE KU Flywheel fan 1
E11-05 19151-A1310-0002 TRE KU AR Flywheel fan pressplate 1
E11-06  [T151-0005 IZEEM8 X 16 Bolt M8x16 3
E11-07  [19210-A3110-0001 A A Fan hood assy 1
E11-08  [19190-A3110-0001 PR Wind plate 1
E11-09  [T152-0030 IZFEM6 X 30 Bolt M6x30 2
E11-10  [24130-A1310-0001 7o HL 2R I LA charge coil assy 1
El1-11 _ [T240-0001 HIUR%] st4.2 X 19 Screw st4.2x19 2
E11-12  [T314-0001 IZERM6 Nut M6 4
E11-13  [T152-0054 IZEEM6 X 16 Bolt M6x16 2
E-12 s A& BEHEH IGNITION COIL
& __
N
X L
A TN
e s "
% : N
L
N\
Id PartNo PartName Description Quantity Price
E12-1 27200-A1310-0002 KRB A Ignition coil assy | 1
E12-3 27600-A1310-0002 SRR A 1T Ignition coil assy Il 1
E12-4 19213-A1310-0001 A B MRS (—) Stud 2
E12-5 T152-0034 IZFRM6 X 25 Bolt M6x25 2
F L WA MAIN BEAM ASSEMBLY -
.___¥ —_— -
L
Id PartNo PartName Description Quantity Price

31252-A3110-0001

EERAN

1




